
e PRELDII?\AR"Y RE\lISION P.~CKET. S'L13JECT TO CHA:\GE \VITHOUT XOTICE.

Publication Title: BK4xX IRK 5XX Hardware Ma j ntenance Vol. I

Publication Number:_~8__3__3....2....2....1_5....a _ Manual Preliminary Revision: Z.

)
/

Instructions: The attached pages contain replacement information.
Insert the attached pages into the appropriate place.
Do not discard current manual sheet (back-up page
information is not supplied with this packet). All
changes contained in this preliminary packet will be
in the released revision. .

REV REWORK ECO/FCO DESCRIPTION PAGES
N1..JI\1BER N1Jl\1BER AFFECTED

01 RWK 3685 ECO 60381 Change ma~net assembly (add
insulator 3-126,3-127

02 Sic 37 ECO 60337 Add ground wire to brake v,1-132 thru
FCO 60378 1-132.4

ECO 60324 Add logo for BK5C4RIS 3-4'5

-

.

03 ECO 60253A Change power cord routing for
BK4B7A/B and BK5CIE/F/J/K only. 3-135,3-146,

3-151,3-162

-
-

KQ)R 0648



MANUAL TO EQUIPMENT LEVEL CORRELATION

This manual reflects the equipment configurations listed below.

EXPLANATION: Locate the equipment type and series code number,
as shown on the equipment FCO log, in the list below. Immedi-

I ately to the right of the series code number is an FCO number
If that number and all of the numbers underneath it match all

~of the numbers on the equipment FCO log, then this manual ac­
curately reflects the equipment.

This correlation sheet also applies to the following related
manuals:

Pub No. 83322240
Pub No. 83322250

. /::'\/"1"
Rev. \WT
Rev. ®-- P

-.
EQUIPMENT SERIES WITH COMMENTS

TYPE CODE FeOs

BK4XX/BK5XX 10 None
11 None I
12 None- 13 None
14 None --
15 None
16 48477

48518A
17 None
18 None
19 55172 Optional
20 55044
21 None
22 55112

55157
55422

23 None
24 55492 SIC 24 only
25 None
26 None
27 None
28 None- ... 29 None

\ 30 None
31 None
32 60044 SIC 24-32 BK4B7A/B onll
33 None
34 None -

322150. @(jJ
35 Nof\e...

3'" None v3'7 lUone..
~~ (;031 '8 s/e, ;29 - 3~ on~

83

--.----------.-------'""!""'-----------~-~--.~.:;:caw-.o!'.••.1!"'....~~.""!s::""""-.,..•.-,--



/I:gEX! PART PART DESCRIPTION NOTE
NO

3-9 775628** CASE ASSEMBLY, Acoustic
Cabinet (Contd)

15 76429320 SEAL, Acoustical
16 75040474 PANEL, Acoustical Foam
17 94303500 RECEPTACLE, Clip In SiC 21 W/D

55155B & Abv
only

18 76429322 SEAL, Acoustical
19 15000601 EMBLEM, 97xxSMD Product

Identification
20 94365000 EMBLEM, CDC Exterior

Identification
21 73029800 K~EPER, Latch SiC 21 W/55155B

& Abv only
22 10126105 WASHER, tlO Internal Tooth SiC 21 W/55l55B

Lock & Abv only
23 10127141 SCREW, 10-32 x 5/16 SiC 21 W/55l55B

Pan Head Machine & Abv only

1'1 ~(PLtI £,00

ao Q'lLl:l1J501

fM6L£M) PrtduC-.T (reL)

CJlRNM£l) ~o Co..'rt\e.y

use..d on 8KSAQr
Ol\\'j

.5/c. 37 eJ-.~bvj 8J(5C,LJA.!S
otJ/y

.!!fc.. 3'1~ IIbV; 8K5Cl.JR/S
on"I

1.0 f)..

833221S01J 3-45

s; ~ • ..



(

(

I
\.

(

(

(

11

Magnet AssemblyFigure 3-29.

14~

3-126



IINDEXI PART ] PART DESCRIPTION NOTE
I NO I NO

3-29 47200700 MAGNET ASSEMBLY SIC 16 & Blw
3-29 47200701 MAGNET ASSEMBLY SIC 17-25
-29 47200702 MAGNET ASSEMBLY SiC -26 i- A....,.-3«. WI.C

1 93530148 PIN, 1.38 x .125 Roll SIC 16 & Blw (,,03 J
2 47171100 BRACKET, Logic Chassis SIC 16 & B1w

Mounting
3 10127122 SCREW,. 8-32 x 3/4 Pan Head SIC 16 & Blw

_. Machine #

4 10125804 WASHER, 18 Spring Lock SIC 16 & Blw
5 83254800 BRACKET, Logic Chassis SIC 16 & Blw

Slide
6 92006904 PLATE, Bilingual .Magnetic •

Field Warning
(ITEMS LISTED BELOW THIS
NOTE ARE NOT PART OF THE
MAGNET ASSEMBLY)

7 93749162 SCREW, 6-32 x 3/8 Washer
Pan Head

8 76425801 ROD, Extension
9 10125605 WASHER, 16 Flat

10 i# TRANSDUCER ASSEMBLY (A3L2)
11 93948008 CONNECTOR, Pin Housing

(4 Pin)
(ASSOCIATED PARTS)

93942014 CONTACT, pin
- - - * - - -

12 10126234 SCREW, 10-24 x 1/2 Socket
Hex Head.

13 10125805 WASHER, i10 Spring Lock
14 75257100 COVER, Magnet

_S/C.31o~Ah\l W/t,tJJ8/

zo/

83322150~ 3-127



.• I--. II(ffll~1\.

<f
15

5



INDEX PART
NO. NUMBER PART DESCRIPTION NOTES

3-30

1t:#
, ~.3'BOOO
, "(7'l.J18100

I ?'l~'J~1

I 92;Df)! '1(JO

'" ~.3' ~i6D.3

If '''''Ji3.208
.5 9.51,l/3~3~

" ~9.1(90o,

'/ fI"-~'~()o
t JOIUBo4j
, IO/~ I-A'-I,
ID 9J053,.00
J/ 9.,II.s00'd
1'- 7J:JO~DI

JJ JtJJ4.~21'1

##
11 ~'l/i61J'I

~'JI.20~

/5 .9'13t2..SOC

DR1'J£. MOTOR~b ~~f\~ ASSEMBLIES

D~,,,t. ~OTO~ AS~E~eL..Y (A3DM I)
~OioR, End Mou~t;t'\~ ~o H. J J~O V Ac..
MOTO ", End l-toul\fi"5 lob ~~ I J00 V Ac..
MOToR, E "d Moun+''''j 50 \o\~ J 100 V Ac.
MOroR., Eno Mou"t;~~ Iso }\"Lo) )'~o/:l~O V Ac..
c.Of\\~t.c...ToilJ Pi", \O\~\~

(3 Pin) (P3o"l)
I\sSOC.\F\"r!.b P~"TS)
c:.oN'f\~TJ Pi",
..... -.- .. --~

WiD CABLt:. ASSE'~BL'I CSe.~ hlju..re.
3-)..~ 5h...t..i" , Fo~ Po..rt N\AfW'b&.t"')
CONN~~roP..J ~t.~ ~ou..~~,,~

U ~\f\) (J",0 Ii)
CA~oc:.\Pco,.€.b ~~~T5)

c.o~Tft<:.\J Soc.."-t.."'"

COtV~ (.c:.,.0 ~ J Q~ ic-'" e:::-OC"\.~~~

co~~!..~ro"lQu..\c,,\c-" c..o~C'\.e.L~

CO~tu~TO~J ~if\ \\-ou..$\"~
(iPin) l~30~J

(A5~c..\~,.c.t) 9~~T'.s)

c:..oft>TF\<:..TJ ~ \f"\

PLR TE. J rn D~O,", mO\A,,+it\~
IVItSHEA, .8 .sp\"'i"~ Loc.K
Sc.A£w J 1-3~)( y,,- ~"Q.~ot\ Soc.K&.+ He..~d

8RA<:!\tT:, B~~.... n\o~t

TLle.'~<:r, P\Olo.~~ .
l1)"~lttA, ~ ~ S~'''\e.ss S-te.t.\ l=l~T
S~"£..u)J i-3~.x 5/a }l&J(Q,on Ste/(ef #Mc/

HYSTERESIS S~hI<E /lSSEHSL Y
c:.c~t\\E.c:."oA-j Pin Hous""~ U. Pitl)
6:\SSOCJ~Tf.b ~AA.TS)
CON'rAe.T.. P;t\
-. -.. ........ ~....--. --
BRA-K.t.) ""'fs+e.t'e.S\S



INDEX PART
NO. NUMBER

3-'30

I~ 730'1£1100
1'1 ~,1O()5~OO

.8 ~3;"7DO'

., '7~~5130~

" ~t.D.51303
'-'> ,o':llo I 0 'f
RI ""211£fo"4

.,
~'1 'OIA. '731.1
AS IO/IJ.l.lfJS

~~ 7'1$'1""''-

~oo 'JS~:Z fbO
t30. ,,5b/,,"3~5

60~ ~oi. '-liD/)
30,3 ~~~'1DS~

l!o"l ~OI"51oS
~OS lOla I. 235

PART DESCRIPTION

~~I\JE MOTO~ A~b ~RPc\(E A~e~~UE.s

CC.o,,+d)

COl...LAR, Bro...~e..
SC.f\!.LUJ i·3~X'..3/A/ Soc:.K4Lt He.o..d
COLl.AR, 5ho.~t

Pu LLLY
J

mt)tOl'
Puu..£.~ mo+ol""
WAS l\ER, .. , I:~tt!.~nQ.' iooth Loc.K
C.ABl-£- )Ground

CA6Lf.,GrCUl'd
~SSOc..IAT£b PARrs)
TEAM'tJAL, R;~ TO"~\le...

~--.,~----

~ur) u."X~~Of\
SdUUJ

\i)AS\\f.R,
J'UMPLRAsSEM 61..'/
ftS&OC'~T£.D PftR,~)

TEANl ~AL) A..~t\~ ""'c"~\L&o

-----.*---

(;rTE/tiS LISTE"/) BEl-f)/,,() A,eE Nt1r
PAATOF THE bRIVE HI)T~R IIAJIJ
BRFtJ<E PtSSENSLJES)

ll:)AS,", £p.) Should""
b.)~S~R.1 Sho",'d~"

WA-SH£RJ I:n~\.lIA.+or

toAsH£J.J Spe.c:..\~ \
1&)A5H-£.~ ... to SP'r'f\~ LocJ\
Sc.Ruu) ,0-'-" x5/B SOc..Kt t Nc.. cI

NOTES

~o Hz.
50 H~

U.e,d ot\ 0..11 \In'ts e.2(~P+

AKI.fS'l8 J SKsAIK, 8K5AI1~'L

BK5AqLl q. 8K5c..IF ol\lj

U$cA on BK'4S'1Bj 8~5Prlfl\.1

8K~A'7M) 8I(S~'\ \..l i- 8K5c.J F
on',:,

S""p~h~d wi-4-h ~o+or

3-/~;J·3



1

333 3220

14-2900D

Figure 3-31. Power Amplifier

o~-;,.
83322150@



I INDEXI PART
I NO .. NO

3-32 47l718XX

l p_A_R_T_D_E_S_C_R_I_PT_IO_N N_O_T_E _

ii

93749162

24501658
10125605 I
926020~

#4

1

2
3
4

5

6
7

8

9

10
11
12
13

14
15

16
17
18

19
19

19

20

21

22
23

24

93755236

24501605
10125607

it

51906004

51906200

95643212
10127320

10125106

94362600
92633023
10125907

47172600
47331900

73057300

10127121

10126402

47171700
10126233

10125805

BASE ASSEMBLY (AI)
(Sheet 1 of 4)

SCREW, 10-32 x 5/16 Washer
Pan Head

BLOCK, Terminal (AlTBl)
WASHER, 410 Flat
TRANSFORMER, Ferro

(AC Power) (AITl)
CONNECTOR, (PlOD)
(ASSOCIATED PARTS)
CONTACT, Socket

- - - * - - -
TERMINAL, Quick Connect

SCREW, 4-40 x 1/4 Pan Head
Machine

SWITCH, Deck Interlock
(A1S4 )

SCREW, 6-32 x 3/8 Washer
Pan Head

COVER, Terminal Block
WASHER, 16 Flat
CLAMP, Nylon Cable
SWITCH, Modified

(Run Triac) (A1K1)
NUT, 8-32 Machine Screw
POWER SUPPLY ASSEMBLY

(See Figure 3-31)
MOUNT, Shock .
BUMPER, Grommet Type
SCREW, 6-32 x 3/16 Flat

Head Machine
BASE
BASE

BASE

SCREW, 8-32 x 5/16 Pan
Head Machine

WASHER, i8 External Tooth
Lock

GUIDE, Deck
SCREW, 10-24 x 3/8 Socket

Hex Head
WASHER, #10 Spring Lock

Used on all
units except
BK4B7B, BK5AIK,
BK5A7M, BK5A9U,
BK5C1F

SiC 16 & B1w
50 Hz SjC 17-30,
60 Hz SjC 17-33

, 50 Hz SiC )~ If!. ~(,
. ~be, 60 Hz SjC

34 a- uJ;,,1I -~~

I~ '730St))C\ &~Sl..

83322150 ~-z..03 3-135



I

I
I."16/

&
37/

SIC 31 & A
SIC 34 & A:~ 50Hz60Hz

Figure 3-32.
3-146

Base Assembly (Sheet 4 )
1-03

83322150 ®



PART DESCRIPTION NOTE

8326l9XX BASE ASSEMBLY (AI)
(Sheet 1 of 4)

3-33

1

2
3
4

5

6
7

8

9

10
11
12
13

14
15
16
17
18

19
9

20

21

22
23

24
25
26
27
28

29

let

10127141

24501605
10125607

it

94091007

93943003

95643212
10127320

it

10127113

24501658
10125605 \
92602002)"

Ii

10125106

94362600
92633023
10125711

47331900
73057300
10127121

10126402

47171700
10126243

10125805
75244900
76423801
94369536
92826236

76427600

?3~S~30,

SCREW, 10-32 x 5/16 Pan
Head Machine

BLOCK, Terminal (A1TBl)
WASHER, t10 Flat
TRANSFORMER, Ferro

(AC Power ) (AIT1)
CONNECTOR, (PlOO)
(ASSOCIATED PARTS)
CONTACT, Socket

- - - * - - -
TERMINAL, Quick Connect
SCREW, 4-40 x 1/4 Pan Head

Machine
SWITCH, Deck Interlock

(AIS4 )
SCREW, 6-32 x 3/8 Washer

Pan Head
COVER, Terminal Block
WASHER, t6 Flat
CLAMP, Nylon Cable
SWITCH, Modified (Run

Triac) (AlKI)
NUT, 8-32 Machine Screw
POWER SUPPLY ASSEMBLY
MOUNT, Shock
BUMPER, Grommet Type
SCREW, 6-32 x 3/16 Flat

Head Machine
BASE
BASE
SCREW, 8-32 x 5/16 Pan

Head Machine
WASHER, i8 External Tooth

Lock
GUIDE, Deck
SCREW, 10-32 x 3/8 Socket

Hex Head
WASHER,ilO Spring Lock
BRACKET, Shock Lock
GASKET, Base Side
CABLE, Ground
SCREW, 10-32 x 5/16 Self­

Locking Pan Head
ARM, Case Support

6f\St,

Used on BK4B7B,
BK5AlK, BK5A7H,
BK5A9U & BK5CIF
only

SIC 30 & B1w
SiC 31 &- Abt9-_3l-

SIc:. 3? 4- flbv

83322150 &ff/lZ03 3-151



29

i
36

37 /

l~W n-'I-'V/_~~
!

SIC 31 & ABV
50 Hz ONLY

Figure 3-33.
3-162

Base Assembly ",OJ(Sheet 4) '"
• 83322150 @


